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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
~ ~ i c n ~ n r h c i n  w i n z n a n m  3 1) v.. - ..... ~. ... . .. - ..- ". . . . .. 

\SLCI'R\\IIF.NTO DE C'\I.ID.\D CFRTIFIC.\DO DE C ' l  \ I P L I \ I I E I T O  
ME CTRrlFY TI!\ I THE PKODlJCT LIS1 t.D BELO\\ \\'A$ DESIGYFD. 114NCF4CTL KFD AND 1 FSTED ACCORDI\G 1 0 O l J R  Ql 4Ll'lY 5 )  \TE\( 4h l )  REQLIKFIIChlS CiIYC\ I \  O \ €  OR UOKF OF TllE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEflAW. FABRICAW Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

API 598 - VALVE INSPECTION AND TESTING API 6 D  - PlPELlNE VALVES - GATE, PLUG, BALL AND CHECK 
AF'I 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL GATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND ENDTO END DIMENSIONS OF VALVES ANSl 616-1 1 - FORGED FiTTINGS. SOCKET - WELDING AND THREADED 
.%\SI 816-3.1 - \ 'ALiES - FLA\GED. TIIRE,\l>tD.AND \VELDI\ú' E I D S  
MSS-SPbl - PRESSL'RE TFSTISGOF S W E L  VAL\'k.S 

Part No. AC041A08MAA8300000 
(Cádigo) 

Descrivtion 4" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH LOW EMlSSlON CONTROL (50 PPM'S M.) (VALVULA SUMINISTWA CONCONTROL DE E N A S  
EMISIONES BUGITNAS (M PPM'S M.) ) 

API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED. 
WELDTNG AND EXTENDED - BODY ENDS 

HYDROSTATIC (PSI) 
(HIDROSTATICA) 

PNEUMATIC (PSI) 
"4FIIM*Tl"i\l 

J 
FACIO-21 W"3' 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

YOLÁND~~PONCIANO 

450 450 N A  N A  

80 80 

MECHANICAL TESTS (PROPMECANICAS) 
* 

TENS YIELD ELG RED BHN 

m1 KPSl % li 
m e  IST ZND ~ R D  AVC 

76.85 44.95 3 0  5 3  150 

76.41 43.93 2 9  4 9  1 6 6  

99.18 70.04 2 5  4 6  2 7 0  

CHEMICAL COMPOSITION (%) COMPOSICION QUlMlCA (%) 

ITEM HEAT NO. MATERIAL 
(PARTE) (COLADA) (ASTM 

BODY WH19367 ASTMA-2IbM'CB 
m w o  

BONNET WH27004 A S N  A-216NCB 
B O m E  

WEDGE D2478 ASTM A.217ICAIS 

C S v Mn P Si Ni Cr M o  Cu Cb 
0.195 0.906 0.021 0.011 0.497 0.060 0.045 0.008 0.024 0.001 

Normalizated to (Normalizado a) 930 Temoer fo memple a) 650 Cooled in a". (Enhiado en aire.) 

0.191 0.871 0.027 0.016 0.472 0.014 0.032 0.005 0.025 0.001 
Nomlizatsd to RIomlizado a) 930 Temoer to (Temple al 650 Cooled in a". (Enfñado en aire.) 

0 .120  0.770 0.017 0.017 0.900 0.640 12.640 0.027 0.060 0.002 


